s LONCINEsS

iR HLE SR E A
~PARTS.CATALOGUE...

LC2V78F-2

Version number: LC/LT-2016-A
EBEBREDHRGBERLE LONCIN MOTOR CO.,LTD.



EHEMAH UL (Instruction for use of parts catalogue)

AN H FAAAMRIE20165F 1A i BEAT 2 B8 BORL G 1] 10 AR -

This parts catalogue was prepared based on the latest information available as of January 2016.

THEE20165 1 H LU AT #AT H sk E T8 .
See the parts catalogue news for any revision that is made after January 2016.

ST, BRI S

Always specify the part number when ordering a part.

EBATIE AP R EE AT 5 L TR IMEAT T AN

Note that the illustrations can differ from the actual parts in shape.

T EN A H SR A N S BT S e N, AR PR 2 BN ) FSABIT R, DY PRUELEATART IS mT LA FH 21 B
WA ZE 8B A H S WA B BT AR . R ER SRR R BT e A k1T, W HZ SLONCINEK £ .

When modifications or additions to this parts catalogue are made , a revised edition will be issued at an appropriate time,

We recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts
catalogue revision has been issued, please contact your LONCIN distributor.

%5 ]

ASSY . seeeee %'EE COMP. ++---- éﬂﬁ R, ceeeee yal L. ceeeee = A C. eeeene i(fﬁ % D.C. eeeee Emb EE

IN. ceeeee 12JC_F/_:M EX, ceeeee ﬂF/_:h FR. +++--- ﬁﬁ%ﬂg RR, ++eee- E%ﬂg HEX, ++---- /‘T

Abbreviations

ASSY. ceeeee Assenbly  COMP. +-++-* Complete R, === Right L. eeeeee Left A.C. eeeeee Alternating current

D.C. seer Direct current IN, ceeet Inlet EX. seeeer Exhaust  FR. .- Front RR. :---- Rear HEX. *++* Hexagonal

“EAHE (Quantity) 7 BEAPFHUTRIZITENR R KB RE.  “-7 RoREENO,

The number given in the “Quantity.” column indicates the quantity of parts used in the section described in that block.



ith 4 4% (CRANK CASE)

#4625 (CRANKCASE COVER)

fil1 4H3% AT (CRANKSHAFT/CONNECTING ROD)

. #EEHE (CAMSHAFT ASSY)




fhih#s S (CARBURETOR ASSY)

A A4 (REGULATING BOARD)

WAL X8 (FLYWHEEL)

/“___‘1\'—\.
b 248 )
s s’ ‘\ /
' :.I-' =: ._.I(!
=4 A+ b

rKZPE (IGNITION COIL ASSY)

U4 S (AIR CLEANER ASSY)

TUESS S (AIR CLEANER ASSY)

M

i N
Y% ! A
\ 3_4/,_.




HAE RS (MUFFLER ASSY)

EEhEd 44 (STARTING CONTROL)




th#h4H44& (CRANKCASE)

5 TG aeE
Ser.No. Part No. A AR Description Quantity
1 110810049-0001 i A A CRANKCASE 1
2 110840021-0001 WP A 5 CAP BREATHER CHAMBER 1
3 171630012-0001 WU SHAFT, GOVERNOR ARM 1
4 110850017-0001 I R Al s e 4 GASKET,BREATHER CHAMBER 2
5 380650376-0001 HES] OIL SEAL 1
6 270360048-0001 A BN LA MOTOR, STARTING 1
7 160200030-0001 KRB LEAD WIND COVER 1
8 160200029-0001 KRB LEAD WIND COVER 1
9 270790006-0001 RENHAL [ds SWITCH ASSY, OIL LEVEL 1
10 380630255-0001 & BEARING, RADIAL BALL 1
11 110840020-0001 WP A 5 CAP BREATHER CHAMBER 1
12 380450592-0001 - 2 ] WASHER, PLAIN 3
13 380630254-0001 & BEARING, RADIAL BALL 2
14 380650377-0001 MiES) OIL SEAL 1
15 381350004-0001  |H#k SPLIT PIN 2




Hi#h#a/k (CRANKCASE)

Sore | pantio- L Doscritor Ganiy
16 380140054-0003 7N FAE 2 T 5 A M6 %30 BOLT, FLANGE, M6x30 2
17 380140013-0005 JNHE L T EAEME% 16 BOLT, FLANGE, M6x16 4
18 110480001-0001 JE 2R iR PRESSING LINE PLATE 1
19 380140280-0004 INFRVE L T B FEM8x110 BOLT, FLANGE, M8%x110 2
20 380140067-0003 I\ L T EAEME% 12 BOLT, FLANGE, M6x12 4
21 380840542-0001 P SEAL 1
22 380600120-0001 TE N SET PIN 2
23 110260001-0001 9B R SE DRAIN PLUG 2
24 380450591-0001 - 4[] WASHER, PLAIN 2
25 380600123-0001 TE N SET PIN 2
26 380850013-0001 BUK SRR STUD 2
27 110850009-0001 I R Al 22 3 GASKET,BREATHER CHAMBER 1
28 110860003-0001 R VALVE PIECE 1
29 281890004-0001 HLIH R 2% ALERT UNIT,OIL 1




17

-

ii#hf %= (CRANKCASE COVER)

Sere [ Parttio Saialide Doscritor Guaniy
1 110820036-0001 A 4 AE 75 CRANKCASE COVER 1
2 150350019-0001 LA e SR & OIL FILTER ASSY 1
3 150010055-0001 HIL v ZE SR OIL PUMP ASSY 1
4 171750016-0001 A A R A DRIVEN GEAR, REGULATOR ASSY 1
5 110690030-0001 MU RA S DIPSTICK WITH SEAL 1
6 110830024-0001 i A 4 o 2 R GASKET, CRANKCASE 1
7 380640016-0001 HHER BALL 1
8 381150370-0001 & 55 SPRING 1
9 380650554-0001 pHE) OIL SEAL 1
10 380140339-0001 N SR TE 2 TH IR M8 x50 BOLT, FLANGE, M8x50 9
11 150490007-0001 HIL I I8 7 o e OIL FILTERS SEAT 1
12 150290029-0001 HILIHTE OIL STRAINER 1
13 150340016-0001 BILIHTE M 5 COVER,OIL STRAINER 1
14 380840846-0001 P SEAL 2
15 3

380140013-0005

N SHE IR FEME %16

BOLT, FLANGE, M6x16




ii#hf %= (CRANKCASE COVER)

75 T S ” ioti Ak
= 7 D t
Ser.No. Part No. F AT escription Quantity
16 380190005-0006 |/~ fig4T SOCKET HEAD CAP SCREW 2
17 380140103-0004 |/~ fiid 2 I IEHEMEx25 BOLT, FLANGE, M6x25 3




th#. % (CRANKSHAFT. CONNECTING ROD )

Sore | Parino L Doscritor Ganiy
1 130290216-0001 i m AR Al CRANKSHAFT ASSY 1
2 380450589-0001 P WASHER, PLAIN 1
3 130030126-0001 HZE PISTON 2
4 130150125-0001 ERF CONNECTING ROD 2
5 130060047-0001 e PISTON PIN 2
6 380560056-0001 A 2244 18] CIRCLIP 4
7 130070099-0001 HENRAS RING SET,PISTON 2




SELLE B (CYLINDER HEAD ASSY)

Sore [ Parino L Poscrptor Guaniy
1 120080535-0001 aries CYLINDER HEAD ASSY 1
2 120230106-0002 |5l ki CYLINDER HEAD COVER ASSY 1
3 120250044-0001 ALK o R GASKET,CYLINDER HEAD COVER 1
4 120150111-0001 ALK GASKET,CYLINDER HEAD 1
5 160190023-0001 TSRS LEAD WIND COVER 1
6 160020003-0001 HAZE AR ENGINE OIL COOLER COMBINATION 1
7 160830001-0001 HAES R = OIL CONDENSER COVER 1
8 120550001-0001 B SUSPEND EAR 1
9 150730001-0001 HLIh ¥ ke 2225 SR BRACKET OIL CONDENSER 1
10 270960025-0001 KAEZE SPARK PLUG 1
11 380180109-0001 R WA STUD 2
12 160190025-0001 TRFHE LEAD WIND COVER 1
13 380750755-0001 bk FUEL PIPE 1
14 380960223-0001 R A HOOP 4
15 380140266-0002 |/~ ffii% =% [ 5 FEME%25 BOLT, FLANGE, M6x25 4




14—

SELLE B (CYLINDER HEAD ASSY)

Sore | pantio- L Doscrtor Ganiy
16 380140337-0001 7N FRVE 2 TH 5 FEM10%80 BOLT, FLANGE,M10x80 4
17 380600116-0001 TE N SET PIN 2
18 380140103-0004 JNFE L T 5 A M6 %25 BOLT, FLANGE,M6x25 2
19 380140067-0003 JNHE L T EAEME% 12 BOLT, FLANGE,M6%12 5
20 380140108-0004 JNHE L T 5 A M8 % 16 BOLT, FLANGE,M8x16 1
21 380750756-0001 bliiN= FUEL PIPE 1




SESLIA R (CYLINDER HEAD ASSY)

Sore [ Parino L Doscrptor Guaniy
1 120080536-0001 aries CYLINDER HEAD ASSY 1
2 120230107-0002 Lk CYLINDER HEAD COVER ASSY 1
3 120250044-0001 ALK o R GASKET,CYLINDER HEAD COVER 1
4 160190025-0001 TRFHE LEAD WIND COVER 1
5 160190083-0001 TSR LEAD WIND COVER 1
6 380600116-0001 TE N SET PIN 2
7 120150111-0001 LR GASKET,CYLINDER HEAD 1
8 271930018-0001 T 2 RECTIFIER 1
9 380370012-0005 7N 2 TS REMS NUT,FLANGE,M5 1
10 380180109-0001 R WA STUD 2
11 270960025-0001 KAEZE SPARK PLUG 1
12 380140337-0001 7N FRVE 22 TH B FEM10%80 BOLT, FLANGE,M10x80 4
13 120550001-0001 i SUSPEND EAR 1
14 380140067-0003 JNFE A T EAEME% 12 BOLT, FLANGE,M6%12 6
15 110690065-0001 FUBRA S DIPSTICK WITH SEAL 1




SESLIA R (CYLINDER HEAD ASSY)

Serho | PartNa. Skl Descriptr Guani
16 380840541-0001 a5/l SEAL 1
17 380140266-0002 |/ fii%: - il K M6X25 BOLT, FLANGE, M6x25 1
18 380140108-0004 |/ ffi ik iR (M8 16 BOLT, FLANGE, M8x16 1
19 380940346-0001 |4k WIRE BUCKLE 1
20 380930049-0001 _ |&futk | LOCATION CABLE CLIP 2
21 271280123-0001 | itk CONNECTING LINE 1




MERE. SIIRBEHE (CAMSHAFT ASSY)

Serle | Parins s Peserpton Guani
1 140020067-0001 A AL S CAMSHAFT ASSY 1
2 380450590-0001 T WASHER, PLAIN 1
3 140540027-0001 PR SRR ROCKER ARM ASSY,LOWER 1
4 500550030-0001 SITE VALVE KIT 2
5 140450023-0001 AIEEAE ROCKER ARM ASSY 4
6 380600119-0001 SENLE SET PIN 1
7 380140077-0005 ISR 2 TH IR ME %20 BOLT, FLANGE, M6x20 1
8 380140013-0005 NV IR FEME%16 BOLT, FLANGE, M6x16 1
9 140400012-0001 47 STEM SEAL VALVE 2
10 140360010-0001 AT PN R A P SEAT VALVE SPRING 2
11 140710016-0001 HEFFPRALARAH & PUSHER GUIDE 2
12 140320002-0001 AU TAPPET ADJUST CAP 4
13 140380021-0001 A1) R R VALVE SPRING RETAINER 4
14 140340025-0001 TN R VALVE INNER SPRING 4
15 140670017-0001 HETHE PUSHER 4
16 140390015-0001 UK VALVE LOCK NIP 8




AL SR ¥ % (CARBURETOR ASSY)

s SHERS - - HE
Serlio. Sart No. FiHRaH Description Quanty
1 380190053-0002 AR AIRE] SOCKET HEAD CAP SCREW 4
2 180420581-0001 HRE INLET PIPE 1
3 170430086-0001 [z ot el CARBURETOR GASKET 2
4 170430161-0001 oz Bt = el CARBURETOR GASKET 3
5 170440085-0001 oz B A el INSULATOR,CARBURETOR 1
6 180180130-0001 ERREEE ELBOW,AIR CLEANER 1
7 170021479-0001 oz E CARBURETOR ASSY 1
8 380840936-0001 HiE SEAL 1
9 180180129-0001 ERREEE ELBOW,AIR CLEANER 1
10 380140538-0001 7N A Sk 22 TH R AEMB6 %90 BOLT, FLANGE, M6x90 4
11 380740511-0001 BRE TUBE BREATHER 1
12 380950212-0001 EX CLAMP,PIPE 2
13 380930048-0001 ELRILE+ LOCATION CABLE CLIP 1
14 380750257-0001 HE FUEL PIPE 1
15 380950214-0001 EX CLAMP,PIPE 4




AL SR ¥ % (CARBURETOR ASSY)

16 380950213-0001 sk CLAMP,PIPE 3
17 170010016-0001 FOR VR T B2 FUEL FILTERS 1
18 380750845-0001 T FUEL PIPE 1
19 380750256-0001 T FUEL PIPE 1
20 380750254-0001 ik FUEL PIPE 1
21 170460010-0001 R FUEL PUMP ASSY 1
22 170470002-0001 RIMZE Y48 BRACKET,FUEL PUMP 1
23 380770189-0001 YRR ST FUEL PIPE RESTRICTING 1
24 380140013-0005 7N 92 T IR MG % 16 BOLT, FLANGE, M6x16 1
25 380140067-0003 NSV 2 THNEAEME* 12 BOLT, FLANGE, M6x12 2




= ~— — '-'/';--.-] 4

JEE #2044+ (REGULATING BOARD)

1 171730008-0001 I S HEMR REGULATING BOARD 1
2 380140013-0005 N2 T IR MG % 16 BOLT, FLANGE, M6x16 2
3 171620017-0001 PE S REGULATING ARM 1
4 171600028-0001 ik REGULATING SPRING 1
5 171600061-0001 PEBEGIS REGULATING SPRING 1
6 173090001-0001 BEAT TR 8 CLAMP, CHOKE LINK 1
7 171650027-0001 BELRLT T AT CHOKE LINK 1
8 173090002-0001 BEAT THEAT 8 CLAMP, CHOKE LINK 1
9 171650007-0001 BT T2 AT CHOKE LINK 1
10 170060032-0001 A SEBH R A LEVER COMP.,CHOKE 1
11 380250003-0001 J7 Sk i 55 e MR AT LOCK BOLT 1
12 380370066-0001 7N A B REM6 NUT,FLANGE,M6 1
13 171610021-0001 W E s BACK SPRING 1
14 171590024-0001 W TRAT PULLING ROD 1
15 381140396-0001 R SPRING 1




BT XmE (FLYWHEEL)

Sore | Parins i Doscritor Ganiy
1 270190009-0001 7 HL 2R PB4 COIL SOLENOID 1
2 380140054-0003 7N HAE 2 T 5 A M6 %30 BOLT, FLANGE, M6x30 2
3 270020119-0001 TG L 135847 FLYWHEEL COMP 1
4 380450596-0001 P WASHER, PLAIN 1
5 380370064-0001 7N TR REM20% 1.5 NUT,FLANGE,M20x1.5 1
6 160180017-0001 % FLYWHEEL FAN 1
7 660880001-0001 % AR FLYWHEEL FAN PLATE 1
8 380140108-0004 N FHE 25 T B A M8 X 16 BOLT, FLANGE, M8x16 3
9 160210029-0001 R g BR R AL FAN HOOD ASSY 1
10 380370048-0001 7N 25 TS REME NUT,FLANGE,M6 4
11 380140103-0004 N2 T B AEME% 25 BOLT, FLANGE, M6x25 2




k228 (IGNITION COIL ASSY)

Serho | Partho- Skl Descriptr Guanit
1 270920317-0001 | k&l (/) IGNITION COIL ASSY (Left) 1
2 270920318-0001 | s K& fé (1) IGNITION COIL ASSY (Right) 1
3 380140103-0004 |/~ fiik: “: MR HEMBX25 BOLT, FLANGE, M6x25 2
4 380850013-0001 | Xk X hihe STUD 2




Z3yEse M b (AIR CLEANER ASSY)

Serhe | Panho. Skl Descriptr Guani
1 180020673-0001 |51kt 28 AIR CLEANER ASSY 1
2 180220007-0001 | J 28 IEAR VENTILATION COVER 1
3 380140054-0003 |/ 11k - i3 M6x30 BOLT, FLANGE, M6x30 1
4 180130173-0001 |y B vlitodil & FILTER ELEMENT 1




ZyE s MY (AIR CLEANER ASSY)

Seris | Partho. Sl Poscrtr Gty
1 180020731-0001 A AIR CLEANER ASSY 1
2 180180144-0001 TIRAR Y ELBOW,AIR CLEANER 1
3 380840916-0001 EEa) SEAL 1
4 180220028-0001 TIEEE AR VENTILATION COVER 1




WHER MK (MUFFLER ASSY)

Serho | Partho- Skl Descriptr Guani
1 180570969-0001 __|Jhi/5 4% MUFFLER ASSY 1
2 180650005-0001 |1 2 EXHAUST PIPE GASKET 2
3 380140108-0004 |/~ fi ik - HRHEMBX16 BOLT, FLANGE, Mx16 2
4 380340005-0006 |~ fai it NUT,M8 2




BEEd &4 4 (STARTING CONTROL)

[ G 5 - Bl
K3 < D t
Ser.No. Part No. FHIAE escription Quantity
1 270860026-0001 B, 28 ) e 2k S e MOUNTING BRACKET FOR ELECTRIC DEVICE 1
2 271050008-0001 Ja shz & INITIATE CONTROL BOX 1




s LONCINiEs
ERE A NRHERAT

Loncin motor co., Ltd.

it ERHTARBERARTVEXERAEIOS
Add:No.99Hualong Road,Jiulongpo District,Chongging,China

Tel:86 23 8980 5678/86 23 8980 8505
Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA



	LC2V78FD-2 parts diagram
	LC2V78FD-2 parts diagram-1

